

# The Combination of

*Power*

*Efficacy*

*Economy*



***..... For the whole family***

# LINCOZAF 600mg/2ml

## Lincomycin Injection BP

### EFFECTIVELY TREATS

- ▶ Respiratory tract infections
- ▶ Skin and soft tissue infections
- ▶ Bone and joint infections
- ▶ Septicemia and endocarditis
- ▶ Bacillary dysentery

### BRIEF PRESCRIBING INFORMATION

**Indications:** Respiratory tract infections, skin & soft tissue infections, bone & joint infections, Septicemia & endocarditis, bacillary dysentery.

**Dosage:** Adults: in serious infections 600mg. I.M. every 24 hours or 600mg to 1gm every 8 to 12 hours. For more severe infections 600mg. I.M. every 12 hours.

**Children:** In serious infections 10mg / kg / day I.M. as single dose. In more severe infections 10mg / kg I.M. every 12 hours or 10-20 mg /kg / day I.V. depending on the severity of infections. **Contraindications:** Lincomycin (Lincozaf) should not be given to the patients with known hypersensitivity to lincomycin or clindamycin.

**Adverse effect:** G.I. disturbances and abnormal liver function tests may occur. **Precautions:** The safety of lincomycin in pregnancy has not been established and it appears in breast milk.



## “Medicines For All”



**Zafa Pharmaceutical Laboratories (Private) Ltd.**

L-1/B, Block 22, FEDERAL 'B' INDUSTRIAL AREA, KARACHI - 75950 (PAKISTAN)

Email: zafaph@cyber.net.pk, Website: www.zafa.com.pk



ISO 9001:2000